
 

 

 
 
 
 

 
 
 
 
 
 

Preliminary Compliance Alternatives Assessment 
Phosphorus Compliance Badger Mill Creek, Outfall 005 

Madison Metropolitan Sewerage District 
June 7, 2022 

  



 

2 | P a g e  
 

 

Table of Contents 
Overview: ........................................................................................................................................ 3 

Assessment of Possible Compliance Options: ................................................................................ 4 

Treatment: .................................................................................................................................. 4 

Identification of Treatment Alternatives .............................................................................................. 5 
[...]
discharge up to 3.6 million gallons per day (MGD). The applicable phosphorus water quality 
criterion for Badger Mill Creek is 0.075 mg/l. Current operations at Nine Springs Wastewater 
Treatment Plant (NSWWTP) achieve biological phosphorus removal using a modified University 
of Cape Town activated sludge process. Total phosphorus (TP) enters the plant typically 
between 5 – 6 mg/L and is reduced to a concentration below 0.30 mg/L, on average, prior to 
discharge to Badfish Creek (BFC) and Badger Mill Creek (BMC.) Current processes are able to 
remove 95% of influent phosphorus, but an activated sludge process alone is unable to achieve 
the final effluent limitation of 0.075 mg/L. In the Yahara watershed, where the majority of the 
District’s effluent is returned (Badfish Creek, Outfall 001), the District is leading the Yahara 
WINS adaptive management project. This project aims to achieve phosphorus compliance for 
all participating point source permittees, including the District.   
 
The District has evaluated six basic compliance options as well as logical combinations of these 
approaches to achieve phosphorus compliance in BMC. These include treatment, 
discontinuation of flow to outfall 005, watershed alternatives including water quality trading 
and adaptive management as well as a site-specific criterion and/or variance. The district has 
narrowed these down to three remaining compliance strategies. Since the district has two 
discharge locations, one option is for the district to discontinue effluent discharge to Badger 
Mill Creek, thus eliminating the need for phosphorus compliance at the discharge point. 
Engaging in a water quality trading program or an adaptive management plan also remain as 
possible compliance options.  
 
There are challenges and opportunities with each of these strategies. In addition, it is important 
to remember that the effluent that is discharged to BMC makes up an average of approximately 
8% of the total District effluent (> 92% of the District’s flow goes to outfall 001, Badfish Creek). 
The option that includes discontinuing flow to outfall 005 could reduce or eliminate discharge 
to Outfall 005. Undertaking this option reduces operating costs and energy requirements, 
provides a valuable pipeline corridor and associated easements for the district and could be 
straight-forward to implement. However, considering this approach may also require resource 
assessments and will involve significant stakeholder engagement. Due to the District’s 
discharge location in the upper reach of a rapidly urbanizing watershed, the water quality 
trading option would be very challenging if the area available for trading were limited. There is 
more interest and longevity of trades available if the point of standards application is 
downstream of the confluence of Badger Mill Creek and the Sugar River, including the HUC 12 - 
070900040202) (Exhibit B). While adaptive management remains a possibility, the standard 
challenges associated with adaptive management are compounded in this case by multiple 
stakeholders and lack of an established Total Maximum Daily Load (TMDL) for phosphorus in 
the watershed.  
 



 

4 | P a g e  
 

Assessment of Possible Compliance Options:  
 
During this process, we have evaluated and assessed six compliance options. We have 
undertaken pilot testing of treatment technologies, discussed trading and adaptive 
management possibilities with municipalities and landowners, worked with the Wisconsin 
Department of Natural Resources (DNR) to assess a site-specific criterion and variance 
possibilities and impacts, discussed flow implications with USGS and began to engage a variety 
of stakeholders. A general overview of each of the six options assessed is included below:  
 

Treatment:  
As described in the Operational Evaluation and Optimization Plan submitted by the District in 
March 2021 (included as exhibit 28), no operational improvements to the current treatment 
process would result in a significant enough reduction in effluent TP to meet the new limit. 
Therefore, a tertiary treatment system would need to be constructed for the approximately 3.6 
MGD discharged to BMC.   
 
A literature review of viable tertiary treatment alternatives for TP removal was conducted, as 
well as research into systems pursued by other treatment facilities in Wisconsin facing similar 
TP requirements. The information gathered identified five types of treatment technologies 
capable of removing phosphorus to the low levels required. These are ballasted settling, algae 
photobioreactors, membrane filtration, cloth media filtration, and sand filtration.  
 

 
Figure 1. Average Monthly Total Phosphorus Reduction 2017 - 2021 

 

0.27 0.24 0.21 0.25 0.29 0.28 0.34 0.37 0.34 0.32 0.31 0.30

91%

92%

93%

94%

95%

96%

97%

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

5

5.5

6

Influent Effluent TP Removal Efficiency

J            F            M A             M          J             J           A            S           O           N           D



 

5 | P a g e  
 

 

Identification of Treatment Alternatives  
At least one representative technology for each of the five viable tertiary treatment alternatives 
was selected for further investigation and potential piloting. These were: 

• Ballasted settling – CoMag from Evoqua Water Technologies and Actiflo from Veolia 

Water Technologies 

• Membrane filtration – ZeeWeed 1500 Ultrafiltration from Suez Water Technologies 

• Cloth media filtration – AquaDisk from Aqua-Aerobic Systems 

• Algae photobioreactors – CLEARAS Water Recovery  

• Sand filtration – BluePro from Nexom 

Generally, all treatment options offer similar advantages and disadvantages compared to other 
compliance methods. The District could achieve phosphorus discharge to BMC which meets the 
water quality standard through tertiary treatment. This, however, requires the installation of 
expensive, energy-intensive treatment systems. 
 
To discern the benefits and drawbacks of each individual treatment technology, an initial 
screening and ranking of the six aforementioned systems was conducted (Figure 2). This ranking 
also helped to prioritize which systems to pilot and further investigate. The systems were 
evaluated on the following criteria:  

• System complexity and staffing needs 

• TP removal efficiency  

• Cost (Capital and O&M)   

• Chemical requirements 

• Footprint  

• Energy demand   

• Long-term goals (e.g., will it assist with other pollutants aside from TP? Does it offer 

resource recovery or effluent reuse opportunities?)  

• Community impacts (e.g., will it provide a higher level of treatment aside from TP?) 

• Risk/Number of installations (e.g., is this a demonstrated technology?) 

These considerations were weighted on the basis of perceived importance as it relates to 
consideration of tertiary treatment as a means to achieve phosphorus compliance. Therefore, 
ability to remove phosphorus was given the most weight, while considerations involving 
treatment beyond TP were given less weight. O&M demands fell somewhere in the middle.  



 

6 | P a g e  
 

 
Figure 2. Initial Screening of Treatment Technologies 

 
 

Evaluation of Treatment Alternatives 
The top four technologies from the initial screening were carried forward to piloting (BluePro, 
AquaDisk, Clearas, and CoMag), which took place between October 2018 – September 2019. 
The objectives of piloting were as follows: 

1. Demonstrate TP removal efficiency 

2. Determine chemical needs 

3. Monitor removal efficiencies of currently regulated parameters: BOD, TSS, metals (Cd, 

Cr, Cu, Pb, Ni, Zn, and Hg), NH3, and chloride  

4. Analyze other effluent parameters of interest. Ancillary treatment benefits, such as total 

nitrogen (TN) removal, would factor into the decision-making process.   

5. Estimate basic design parameters  

6. Develop an understanding of staffing and maintenance needs.  

Each pilot was operated for approximately ten days. Pilots were temporarily installed following 
final clarification on the west plant of NSWWTP. Effluent from one final clarifier was pumped 
through the pilot before being discharged to the effluent trough of a second final clarifier. 
Influent and effluent samples were collected twice daily and analyzed in-house by the District’s 
lab staff. The vendors and operators of the pilots were encouraged to conduct their own 

Considerations % Weight

Actiflo 

Ballast 

Settling

BluePro 

Sand Filter

Clearas 

Algae ABNR

AquaDisk 

Cloth Filters

CoMag 

Ballast 

Settling

Zeeweed UF 

Membranes

Staffing/System Complexity 11% 2 3 2 4 2 3

P Removal Effeciency                  17% 3 4 5 1 4 3

Capital Cost 11% 2 3 2 4 2 1

O&M Costs 11% 2 3 3 4 2 2

Chemical Usage 7% 2 3 4 3 2 3

Footprint 7% 3 4 1 4 3 4

Energy 14% 3 3 2 4 3 1

Long-term Goals 7% 3 3 4 2 3 4

Community Impacts 4% 3 3 4 2 2 4

# of Installations/Risk 11% 3 4 1 4 3 3

100%

Weighted Score: 2.6 3.4 2.8 3.2 2.7 2.6

6 1 3 2 4 5

Scoring Scale

5 Excellent

4 Good

3 Average

2 Fair

1 Poor

Rank:



 

7 | P a g e  
 

sampling and analysis to inform operational changes and compare data with the District’s 
findings. These results, however, were to be used solely for the vendor’s benefit, and do not 
appear in the performance data presented in this report.  
 

Performance Data 
 
Figures 3 and 4 summarize the treatment results. It should be noted that during the AquaDisk 
pilot, the type of cloth media was changed from a 5-micron microfiber to a 2-micron ultrafiber 
in order to improve treatment. Overall, each technology trialed was able to meet the 0.075 
mg/L target as anticipated. 
 
Other effluent parameters of interest (TN, chloride, and mercury) were not significantly 
removed by the pilots. In the case of chloride, effluent numbers actually increased for most of 
the pilots. This is likely due to the addition of coagulant chemicals. Results indicate a modest 
benefit in mercury removal. However, influent mercury concentrations were already below the 
level of detection for approximately half of the samples. No negative impact was found on the 
District’s other regulated parameters (BOD, TSS, NH3, metals) for any of the systems.  
 
Detailed discussion of pilot results can be found for each treatment system in the next section.  
   

 
Figure 3. TP Removal  

  
 
  

  

0

0.025

0.05

0.075

0.1

0.125

0.15

0.175

0.2

0.225

0.25

0.275

0.3

0.325

AquaDisk
Microfiber

AquaDisk
Ultrafiber

BluePro Clearas CoMag

To
ta

l P
h

o
sp

h
o

ru
s 

(m
g/

L)

Phosphorus Removal

Influent Effluent



 

8 | P a g e  
 

  
Total N Chloride Mercury   

AquaDisk 
Microfiber 8.0% -4.6% 38.2% 

 

 

AquaDisk 
Ultrafiber 4.6% -5.2% 35.6% 

 

 

 

BluePro 1.1% -4.1% 9.3% 

 

 

 

Clearas 5.9% 5.3% 20.1% 

 

 

 

CoMag N/A N/A 14.4% 

 

 

 
 

Figure 4. Removal Efficiencies of Other Pollutants of Interest 

 

Results 
Once piloting was complete, an analysis containing both qualitative and quantitative 
considerations was conducted for each of the treatment technologies.  
 

1. AquaDisk 

Description: Ferric chloride and polymer are dosed to the incoming flow and mixed in a 
flocculation tank. As flocs of solids begin to form, the wastewater enters the filter tank, 
where it flows by gravity into the cloth media disks. Solids are filtered, leaving a mat on the 
surface of the cloth disks, as treated effluent exits the filter tank. A routine backwashing 
sequence rotates the disks, while a vacuum-pressured nozzle removes the solids build-up 
from the surface of the cloth disk.  
 
Advantages: Cloth media filtration is a simple, well-established method for tertiary 
polishing of treated wastewater. Capital costs are low compared to other systems and can 
be installed in a compact footprint. 
 
Disadvantages: Neither the 5-micron microfiber or 2-micron ultrafiber were able to reliably 
meet the 0.075 mg/L TP target. While each cloth media averaged below the limit for the 



 

9 | P a g e  
 

duration of the pilot, effluent samples regularly exceeded 0.075 mg/L. This system also 
demands more coagulant and polymer than others. 
 
Conclusion: Due to the inability to reliably achieve the desired effluent results, this 
technology was not pursued once the pilot ended.  
 
2. BluePro 

Description: The system is described as “reactive filtration”, consisting of either a single or 
dual stage upflow sand filter. Wastewater enters the bottom of the vessel, traveling 
upwards through the sand as ferric chloride (or other coagulants) are injected into the 
incoming stream. The sand media is coated in the coagulant, which aids in the reaction and 
filtration of particulates. An airlift pump sends the captured solids to a washbox, where the 
sand media is recovered and recycled into the filter vessel.  
 
Advantages: The pilot was able to achieve the desired level of treatment with a single stage 
filter. No polymer was needed. The only chemical required was ferric chloride, which was 
used at concentrations lower than other technologies piloted. Sand filtration has long been 
used in water filtration and is a relatively simple process.  
 
Disadvantages: While simplicity of the system is a benefit from and O&M perspective, the 
sand filter does not offer many ancillary benefits beyond TP removal. A second stage could 
be added if the DIstrict were to receive more stringent effluent limits in the future, but 
opportunities for resource recovery, effluent reuse, or removal of contaminants of 
emerging concern (CECs) are limited. As with any technology reliant on chemicals, the 
threat of fluctuations in chemical costs is also a concern.  
 
Conclusion: BluePro met many of the District’s requirements and was selected as one of the 
technologies to investigate further if treatment was selected as the compliance option to 
pursue. 
 
3. Clearas 

Description: This system is unique in that it was the only biological systems trialed. Carbon 
dioxide is added to the incoming wastewater as a carbon source needed for the removal of 
phosphorus. Wastewater is then mixed with a stream of microalgae, similar to how a 
conventional biological nutrient removal system uses activated sludge. Instead of aeration 
tanks, however, the wastewater/algae blend travels through clear glass tubes fitted with 
LED lights, which serve as the photobioreactors. Following biological treatment, algae is 
separated and recovered from the effluent using an ultrafiltration membrane. A portion of 
the recovered algae is returned, while the remaining is wasted from the system. The wasted 
fraction can be dried and used in a number of commercial applications.  
 



 

10 | P a g e  
 

Advantages: The Clearas photobioreactors achieved the lowest effluent TP concentrations 
of the technologies piloted by the District. In addition to a high level of treatment, this 
system provides a resource recovery opportunity. Recovered algae has the potential to be a 
high-value, renewable product in the bioplastic, biofuel, or animal agriculture industries. 
Biological systems are also well-suited for steady, consistent loadings as seen in the BMC 
outfall.    
 
Disadvantages: To date, there are few full-scale installations, all of which are located at 
small, rural treatment plants. This would be the largest application by a significant margin. 
The footprint required is approximately an acre. This would also be the most expensive 
treatment option. Some of the capital and O&M costs would be offset by the sale of the 
dried algae product. However, to make the installation more economical, the District’s 
current treatment would need to be reduced, allowing more TP to enter the Clearas system. 
A higher influent TP concentration would yield more algae product but degrade current 
treatment performance. Another drawback is handling of the algae product. An energy-
intensive process is required to dry the material, and once made, the District would need to 